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In-Band Emissions

Test Result
TestMode Antenna | Freq(MHz) Result Limit Verdict
Ant6 5955 See test graph See test graph PASS
Ant7 5955 See test graph See test graph PASS
Ant6 6175 See test graph See test graph PASS
Ant7 6175 See test graph See test graph PASS
Ant6 6415 See test graph See test graph PASS
Ant7 6415 See test graph See test graph PASS
Ant6 6435 See test graph See test graph PASS
Ant7 6435 See test graph See test graph PASS
Ant6 6475 See test graph See test graph PASS
Ant7 6475 See test graph See test graph PASS
Ant6 6515 See test graph See test graph PASS
Ant7 6515 See test graph See test graph PASS
11A-CDD Ant6 6535 See test graph See test graph PASS
Ant7 6535 See test graph See test graph PASS
Ant6 6695 See test graph See test graph PASS
Ant7 6695 See test graph See test graph PASS
Ant6 6855 See test graph See test graph PASS
Ant7 6855 See test graph See test graph PASS
Ant6 6875 See test graph See test graph PASS
Ant7 6875 See test graph See test graph PASS
Ant6 6895 See test graph See test graph PASS
Ant7 6895 See test graph See test graph PASS
Ant6 6995 See test graph See test graph PASS
Ant7 6995 See test graph See test graph PASS
Ant6 7095 See test graph See test graph PASS
Ant7 7095 See test graph See test graph PASS
Ant6 5955 See test graph See test graph PASS
Ant7 5955 See test graph See test graph PASS
Ant6 6175 See test graph See test graph PASS
Ant7 6175 See test graph See test graph PASS
Ant6 6415 See test graph See test graph PASS
Ant7 6415 See test graph See test graph PASS
Ant6 6435 See test graph See test graph PASS
11AX20MIMO
Ant7 6435 See test graph See test graph PASS
Ant6 6475 See test graph See test graph PASS
Ant7 6475 See test graph See test graph PASS
Ant6 6515 See test graph See test graph PASS
Ant7 6515 See test graph See test graph PASS
Ant6 6535 See test graph See test graph PASS
Ant7 6535 See test graph See test graph PASS

1 A182 of A324

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X0N

Page Number



saranas. FCC RF Test Report

Report No. : FR461913F

Ant6 6695 See test graph See test graph PASS
Ant7 6695 See test graph See test graph PASS
Ant6 6855 See test graph See test graph PASS
Ant7 6855 See test graph See test graph PASS
Ant6 6875 See test graph See test graph PASS
Ant7 6875 See test graph See test graph PASS
Ant6 6895 See test graph See test graph PASS
Ant7 6895 See test graph See test graph PASS
Ant6 6995 See test graph See test graph PASS
Ant7 6995 See test graph See test graph PASS
Ant6 7095 See test graph See test graph PASS
Ant7 7095 See test graph See test graph PASS
Ant6 5965 See test graph See test graph PASS
Ant7 5965 See test graph See test graph PASS
Ant6 6165 See test graph See test graph PASS
Ant7 6165 See test graph See test graph PASS
Ant6 6405 See test graph See test graph PASS
Ant7 6405 See test graph See test graph PASS
Ant6 6445 See test graph See test graph PASS
Ant7 6445 See test graph See test graph PASS
Ant6 6485 See test graph See test graph PASS
Ant7 6485 See test graph See test graph PASS
Ant6 6525 See test graph See test graph PASS
Ant7 6525 See test graph See test graph PASS
Ant6 6565 See test graph See test graph PASS
11AX40MIMO
Ant7 6565 See test graph See test graph PASS
Ant6 6685 See test graph See test graph PASS
Ant7 6685 See test graph See test graph PASS
Ant6 6845 See test graph See test graph PASS
Ant7 6845 See test graph See test graph PASS
Ant6 6885 See test graph See test graph PASS
Ant7 6885 See test graph See test graph PASS
Ant6 6925 See test graph See test graph PASS
Ant7 6925 See test graph See test graph PASS
Ant6 6965 See test graph See test graph PASS
Ant7 6965 See test graph See test graph PASS
Ant6 7085 See test graph See test graph PASS
Ant7 7085 See test graph See test graph PASS
Ant6 5985 See test graph See test graph PASS
Ant7 5985 See test graph See test graph PASS
Ant6 6145 See test graph See test graph PASS
Ant7 6145 See test graph See test graph PASS
11AX80MIMO Ant6 6385 See test graph See test graph PASS
Ant7 6385 See test graph See test graph PASS
Ant6 6465 See test graph See test graph PASS
Ant7 6465 See test graph See test graph PASS
Ant6 6545 See test graph See test graph PASS
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Ant7 6545 See test graph See test graph PASS
Ant6 6625 See test graph See test graph PASS
Ant7 6625 See test graph See test graph PASS
Ant6 6705 See test graph See test graph PASS
Ant7 6705 See test graph See test graph PASS
Ant6 6785 See test graph See test graph PASS
Ant7 6785 See test graph See test graph PASS
Ant6 6865 See test graph See test graph PASS
Ant7 6865 See test graph See test graph PASS
Ant6 6945 See test graph See test graph PASS
Ant7 6945 See test graph See test graph PASS
Ant6 7025 See test graph See test graph PASS
Ant7 7025 See test graph See test graph PASS
Ant6 6025 See test graph See test graph PASS
Ant7 6025 See test graph See test graph PASS
Ant6 6185 See test graph See test graph PASS
Ant7 6185 See test graph See test graph PASS
Ant6 6345 See test graph See test graph PASS
Ant7 6345 See test graph See test graph PASS
Ant6 6505 See test graph See test graph PASS
11AX160MIMO
Ant7 6505 See test graph See test graph PASS
Ant6 6665 See test graph See test graph PASS
Ant7 6665 See test graph See test graph PASS
Ant6 6825 See test graph See test graph PASS
Ant7 6825 See test graph See test graph PASS
Ant6 6985 See test graph See test graph PASS
Ant7 6985 See test graph See test graph PASS
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Test Graphs
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Peak Power -14.67 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -28.160 MHz 200.000 kHz 5.90928 GHz | -63.35 dBm -48.68 dB -8.68 dB
-28.160 MHz -18.770 MHz 200.000 kHz | 5.92694 GHz | -64.01 dBm -49.33 dB -9.46 dB
-18.770 MHz -10.390 MHz 200.000 kHz 5.94461 GHz | -46.96 dBm -32.28 dB -12.28 dB
-10.3590 MHz -9.390 MHz 200.000 kHz 5.94464 GHz | -46.49 dBm -31.81 dB -12.31 dB
9.350 MHz 10.390 MHz 200.000 kHz 5.96539 GHz -47.61 dBm -32.93 dB -13.03 dB
10.390 MHz 18.770 MHz 200.000 kHz 5.96544 GHz -47.02 dBm -32.35 dB -12.31 dB
18.770 MHz 28.160 MHz 200,000 kHz 5.98311 GHz -63.66 dBm -48.99 dB -9.05 dB
28.160 MHz 50.000 MHz 200,000 kHz 5.99742 GHz -63.50 dBm -48.83 dB -8.83 db
il J W
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Peak Power -15.05dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -28,650 MHz 200,000 kHz 5.90711 GHz | -63.38 dBm -48.32 dBb -8.32 dB
-28,650 MHz -19.100 MHz 200,000 kHz | 5.92647 GHz | -63.88 dBm -48.83 dB -8.98 dB
-19.100 MHz -10.550 MHz 200,000 kHz 5.94440 GHz | -48.72 dBm -33.67 dB -13.62 dB
-10.550 MHz -9.550 MHz | 200.000 kHz 5.94446 GHz | -49.36 dBm -34.31 dB -14.41 dB
9.550 MHz 10.550 MHz 200.000 kHz 5.96555 GHz -48.77 dBm -33.72 dB -13.82 dB
10.550 MHz 19.100 MHz 200.000 kHz 5.96560 GHz -48.67 dBm -33.62 dB -13.57 dB
19.100 MHz 28.650 MHz 200,000 kHz 5.98358 GHz -63.62 dBm -48.56 dB -8.66 dB
28.650 MHz 50.000 MHz 200,000 kHz 6.00495 GHz -63.36 dBm 48.30 dB -8.30 db
il J Gy
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50,000 MHz 27,950 MHz | 200.000 kHz 6.14005 GHz -63.91 dém -49.36 dB -0.36 dB
-27.950 MHz -18.630 MHz | 200.000 kHz 6.14706 GHz -64.46 dBm -49.90 dB -9.91 dB
-18.630 MHz -10.320 MHz | 200.000 kHz 6.16467 GHz -46.688 dBm -32.32 dB -12.32 dB
-10.320 MHz -9.320 MHz | 200.000 kHz 6.16469 GHz -46.73 dBm -32.18 dB -12.28 dB

9.320 MHz 10.320 MHz | 200.000 kHz 6.18532 GHz -46.74 dBm -32.18 dB -12.28 dB
10.320 MHz 18.630 MHz ~ 200.000 kHz 6.18540 GHz -46.66 dBm -32.10dB -12.03 dB
18.630 MHz 27.950 MHz | 200.000 kHz 6.20286 GHz -64.53 dém -40.97 dB -10.10 dB
27.950 MHz 50,000 MHz = 200,000 kHz 6.21035 GHz -64.22 dém -40.66 dB -0.66 dB
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Spectrum Emission Mask Standard: None
Peak Power -14.37 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -28.230 MHz 200,000 kHz 6.14019 GHz -64.03 dBm -49.67 dB -9.67 dB
-28.230 MHz -18,820 MHz | 200,000 kHz 6.14689 GHz -64.31 dBm -49.94 dB -10.09 dB
-18,820 MHz -10.410 MHz | 200,000 kHz 6.16448 GHz -47.29 dBm -32.92 dB -12.81dB
-10.410 MHz -9.410 MHz | 200.000 kHz 6.16460 GHz -47.53 dBm -33.16 dB -13.26 dB
9.410 MHz 10.410 MHz | 200.000 kHz 6.18538 GHz -46.60 dBm -32.23dB -12.93 dB
10.410 MHz 18.820 MHz = 200.000 kHz 6.18544 GHz -46.85 dBm -32.48 dB -12.46 dB
18.820 MHz 28,230 MHz | 200,000 kHz 6.20317 GHz -64.70 dém -50.33 dB -10.40 dB
28.230 MHz 50,000 MHz = 200,000 kHz 6.20758 GHz -64.03 dém -40.66 dB -0.66 dB
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11A-CDD_Ant6_6415
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Spectrum Emission Mask Standard: None
Peak Power -14.03 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -28,080 MHz 200,000 kHz 6.38399 GHz -64.05 dBm -50.03 dB -10.03 dB
-28,080 MHz -18.720 MHz | 200,000 kHz 6.38699 GHz -64.49 dBm -50.46 dB -10.55 dB
-18.720 MHz -10.360 MHz 200,000 kHz 6.40461 GHz -46.31 dBm -32.20 d -12.25 dB
-10.360 MHz -9.360 MHz | 200.000 kHz 6.40465 GHz -46.80 dBm -32.77 dB -12.87 dB
9.360 MHz 10.360 MHz |~ 200.000 kHz 6.42535 GHz -45.95 dBm -31.92dB -12.22 dB
10.360 MHz 18.720 MHz | 200.000 kHz 6.42537 GHz -46.29 dBm -32.26 dB -12.25 dB
18.720 MHz 28,080 MHz = 200.000 kHz 6.44294 GHz -64.43 dém -50.40 dB -10.59 dB
28.080 MHz 50,000 MHz = 200,000 kHz 6.45962 GHz -63.65 dBm -40.63 dB -0.63 dB

il J [T

11A-CDD_Ant7_6415

Spectrum o
Ref Level 10.00 dBm Offset 25.62 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm [ ‘ \
-30 dBm / \ -
-40 dBm
-50 dBm f \
-60 dBm — N
-70 dBm
-80 dBm
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Spectrum Emission Mask Standard: None
Peak Power -14.02 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50.000 MHz -28,440 MHz 200,000 kHz 6.37539 GHz -63.78 dBm -49.76 dB -9.76 dB
-28.440 MHz -18.960 MHz 200,000 kHz 6.38659 GHz -64.32 dBm -50.31 dB -10.34 dB
-18.960 MHz -10.480 MHz 200,000 kHz 6.40444 GHz -47.93 dBm -33.91 dB -13.83 dB
-10.480 MHz -9.480 MHz | 200.000 kHz 6.40453 GHz -48.08 dBm -34.07 dB -14.17 dB
9.480 MHz 10.480 MHz | 200.000 kHz 6.42546 GHz -46.81 dBm -32.80 dB -13.10 dB
10.480 MHz 18.960 MHz = 200.000 kHz 6.42549 GHz -47.10 d8m -33.08dB -13.07 dB
18.960 MHz 28,440 MHz | 200,000 kHz 6.44338 GHz -63.87 dém -40.85 dB -0.93 dB
28.440 MHz 50,000 MHz = 200,000 kHz 6.46410 GHz -63.91 dBm -40.89 dB -0.59 dB
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11A-CDD_Ant6_6435
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Spectrum Emission Mask Standard: None
Peak Power -12.48 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -27.870 MHz 200,000 kHz 6.39154 GHz -63.70 dBm 51.21dB -11.22dB
-27.870 MHz -18,580 MHz 200,000 kHz 6.40719 GHz -64.47 dBm -51.99 dB -12.06 dB
-18,580 MHz -10.290 MHz 200,000 kHz 6.42471 GHz -43.95 dBm -31.47 dB -11.47 dB
-10.250 MHz -9.260 MHz | 200.000 kHz 6.42474 GHz -43.60 dBm -31.12dB -11.82 dB
9.290 MHz 10.290 MHz | 200.000 kHz 6.44529 GHz -45.45 dBm -32.97 dB -13.07 dB
10.290 MHz 18.580 MHz = 200.000 kHz 6.44529 GHz -44.86 dBm -32.38 dB -12.38 dB
18.580 MHz 27.870 MHz = 200,000 kHz 6.46260 GHz -64.29 dém 51.81 dB -12.05 db
27.870 MHz 50,000 MHz = 200,000 kHz 6.47473 GHz -63.90 dBm -51.42 dB -11.42 dB

22:10:44
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Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf=26
-10 dBém
-20 dBm l i
-30 dBm — ) \ i
-40 dBm i
-50 dBm / \
-60 dBm — N
-70 dBm
-80 dBm
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Spectrum Emission Mask Standard: None
Peak Power -12.90 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -28,520 MHz 200,000 kHz 6.40519 GHz -64.01 dBm 51.11dR -11.11dB
-28.520 MHz -19.010 MHz 200,000 kHz 6.40655 GHz -64.31 dBm 51.41dB -11.49 dB
-19.010 MHz -10.510 MHz 200,000 kHz 6.42447 GHz -45.99 dBm -33.00 dB -13.06 dB
-10.510 MHz -9.510MHz | 200.000 kHz 6.42453 GHz -45.60 dBm -32.70 dB -13.40 dB
9.510 MHz 10.510 MHz | 200.000 kHz 6.44547 GHz -46.14 dBm -33.24dB -14.14 dB
10.510 MHz 19.010 MHz = 200.000 kHz 6.44559 GHz -46.90 dBm -34.00 dB -13.93 dB
19.010 MHz 28,520 MHz | 200,000 kHz 6.46351 GHz -64.16 dém 51.26 dB -11.28 dB
28.520 MHz 50,000 MHz = 200,000 kHz 6.46758 GHz -64.10 dém -51.20 dB -11.20 dB
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11A-CDD_Ant6_6475

Spectrum o
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[® 1Rm View
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CF 6.475 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.31dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -28.230 MHz 200,000 kHz 6.43044 GHz -64.12 dBm -48.81 dB -8.81dB
-28.230 MHz -18,820 MHz | 200,000 kHz 6.44678 GHz -64.72 dBm -49.41 dB -9.42 dB
-18,820 MHz -10.410 MHz | 200,000 kHz 6.46448 GHz -47.97 dBm -32.66 dB -12.55 dB
-10.410 MHz -9.410 MHz | 200.000 kHz 6.46460 GHz -48.31 dBm -33.00 dB -13.10 dB
9.410 MHz 10.410 MHz | 200.000 kHz 6.48541 GHz -48.38 dBm -33.08dB -13.18 dB
10.410 MHz 18.820 MHz = 200.000 kHz 6.48545 GHz -48.53 dBm -33.22dB -13.18 dB
18.820 MHz 28,230 MHz | 200,000 kHz 6.50307 GHz -64.52 dém -49.21 dB 041 de
28.230 MHz 50,000 MHz = 200,000 kHz 6.50396 GHz -64.07 dém -48.76 dB -8.76 dB

il J [T
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CF 6.475 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.66 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -28,650 MHz 200,000 kHz 6.43303 GHz -64.18 dBm -48.52 dB -8.52 dB
-28.650 MHz -19.100 MHz | 200,000 kHz 6.44673 GHz -64.28 dBm -48.62 d -9.10 dB
-19.100 MHz -10.550 MHz | 200,000 kHz 6.46443 GHz -48.56 dBm -32.51dB -12.89 dB
-10.550 MHz -9.550 MHz | 200.000 kHz 6.46446 GHz -48.78 dBm -33.12dB -13.22 dB
9.550 MHz 10.550 MHz | 200.000 kHz 6.48553 GHz -48.80 dam -33.14 dB -1344 dB
10.550 MHz 19.100 MHz | 200.000 kHz 6.48556 GHz -49.32 dBm -33.66dB -13.66 dB
19,100 MHz 28,650 MHz | 200,000 kHz 6.50347 GHz -64.28 dém -48.62 dB -8.85 db
28.650 MHz 50,000 MHz = 200,000 kHz 6.51605 GHz -64.37 dém -48.71 dB -8.71 dB
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11A-CDD_Ant6_6515

Spectrum o
Ref Level 10.00 dBm  Offset 25.390 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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-80 dBm
CF 6.515 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.74 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -29.160 MHz 200,000 kHz 6.48348 GHz -64.16 dBm -48.42 dB -8.42 dB
-29.160 MHz -19.440 MHz | 200,000 kHz 6.48585 GHz -64.65 dBm -48.91 dB -8.91dB
-19.440 MHz -10.720 MHz | 200,000 kHz 6.50427 GHz -49.94 dBm -34.20 dB -14.18 dB
-10.720 MHz -9.720MHz | 200.000 kHz 6.50429 GHz -49.38 dBm -33.64 dB -13.74 dB
9.720 MHz 10.720 MHz | 200.000 kHz 6.52571 GHz -50.64 dBm -34.90 dB -15.00 dB
10.720 MHz 19.440 MHz = 200.000 kHz 6.52578 GHz -50.56 dBm -34.82 dB -14.77 dB
19.440 MHz 29,160 MHz = 200,000 kHz 6.54405 GHz -64.80 dBm -49.06 dB -0.20 db
29,160 MHz 50,000 MHz = 200,000 kHz 6.56436 GHz -64.05 dém -48.31 dB -8.31 dB
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Spectrum o

Ref Level 10.00 dBm Offset 25.31 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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CF 6.515 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.75dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50.000 MHz -28.230 MHz 200,000 kHz 6.47903 GHz -64.32 dBm -48.57 dB -8.57 dB
-28.230 MHz -18,820 MHz | 200,000 kHz 6.48678 GHz -64.75 dBm -49.00 dB -9.00 dB
-18,820 MHz -10.410 MHz | 200,000 kHz 6.50440 GHz -49.02 dBm -33.26 dB -13.08 dB
-10.410 MHz -9.410 MHz | 200.000 kHz 6.50462 GHz -48.24 dBm -32.49 dB -13.19 dB
9.410 MHz 10.410 MHz | 200.000 kHz 6.52536 GHz -48.15 dBm -32.40 dB -13.30 dB
10.410 MHz 18.820 MHz = 200.000 kHz 6.52544 GHz -48.99 dBm -33.24dB -13.22 dB
18.820 MHz 28,230 MHz | 200,000 kHz 6.54314 GHz -64.68 dém -48.93 dB -0.05 dB
28.230 MHz 50,000 MHz = 200,000 kHz 6.56286 GHz -64.17 dém -48.42 dB -8.42 dB
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11A-CDD_Ant6_6535

Spectrum

=

Ref Level 10.00 dém Offset
Count 100/100

25.57 dB

Mode Sweep

@ 1Rm View

Limit ¢heck
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-80 dBm

CF 6.535 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Peak Power -14.90 dBm

Standard: None

RBW 200.000 kHz

22:32:41

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz 28,020 MHz | 200.000 kHz 6.40084 GHz -64.00 dém -40.11 dB 9.11dB
-28.020 MHz -18.680 MHz | 200.000 kHz 6.50732 GHz -64.17 dém -49.28 dB -9.71dB
-18.680 MHz -10.340MHz | 200.000 kHz 6.52460 GHz -47.21 dBm -32.32 dB -12.25 dB
-10.340 MHz -9.340MHz | 200.000 kHz 6.52470 GHz -46.57 dBm -31.67 dB -12.57 dB

9.340 MHz 10.340 MHz |~ 200.000 kHz 6.54534 GHz -47.20 dBm -32.30 dB -12.40 dB
10.340 MHz 18.680 MHz = 200.000 kHz 6.54535 GHz -47.08 dBm -32.19dB -12.18 dB
18.680 MHz 28,020 MHz | 200,000 kHz 6.56298 GHz -64.36 dBm -40.46 dB -0.52 db
28.020 MHz 50,000 MHz = 200,000 kHz 6.57997 GHz -63.80 dBm -48.90 dB -8.90 dB
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Spectrum
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Ref Level 10.00 dém Offset
Count 100/100

25.49 dg

Mode Sweep
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[® 1Rm View
Limit ¢heck PAES
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-80 dBm

CF 6.535 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -15.01dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -28,440 MHz 200,000 kHz 6.49660 GHz -64.07 dBm -49.06 dB -9.06 dB
-28.440 MHz -18.960 MHz 200,000 kHz 6.50657 GHz -64.45 dBm -49.44 dB -9.45 dB
-18.960 MHz -10.480 MHz 200,000 kHz 6.52440 GHz -48.52 dBm -33.51dB -13.41 dB
-10.480 MHz -9.480 MHz | 200.000 kHz 6.52454 GHz -48.19 dBm -33.18 dB -13.68 dB
9.480 MHz 10.480 MHz | 200.000 kHz 6.54546 GHz -48.47 dBm -33.46 dB -13.96 dB

10.480 MHz 18.960 MHz = 200.000 kHz 6.54551 GHz -48.25 dBm -33.24dB -13.21dB
18.960 MHz 28,440 MHz | 200,000 kHz 6.56343 GHz -64.61 dém -40.60 dB -0.62 db
28.440 MHz 50,000 MHz = 200,000 kHz 6.58352 GHz -63.82 dBm -48.81 dB -8.81 dB
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11A-CDD_Ant6_6695

Spectrum o
Ref Level 10.00 dBm  Offset 25.52 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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-70 dBm
-80 dBm
CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.16 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50.000 MHz -28,080 MHz 200,000 kHz 6.66681 GHz -63.54 dBm -49.38 dB -9.38 dB
-28,080 MHz -18.720 MHz | 200,000 kHz 6.66698 GHz -64.22 dBm -50.06 dB -10.13 dB
-18.720 MHz -10.360 MHz 200,000 kHz 6.68461 GHz -46.62 dBm -32.45 dB -12.42 dB
-10.360 MHz -9.360 MHz | 200.000 kHz 6.68465 GHz -46.64 dBm -32.48 dB -12.58 dB
9.360 MHz 10.360 MHz |~ 200.000 kHz 6.70536 GHz -46.52 dBm -32.36 dB -12.46 dB
10.360 MHz 18.720 MHz | 200.000 kHz 6.70536 GHz -47.01 dBm -32.85dB -12.84 dB
18.720 MHz 28,080 MHz = 200.000 kHz 6.72300 GHz -63.92 dém -49.76 dB -0.87 db
28.080 MHz 50,000 MHz = 200,000 kHz 6.73061 GHz -63.30 dBm -40.14 dB -0.14 dB
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Spectrum o

Ref Level 10.00 dBm Offset 25.41 dB Mode Sweep

Count 100/100

[® 1Rm View
Limit ¢heck PABS
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-80 dBm

CF 6.695 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -14.65 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -28,520 MHz 200,000 kHz 6.65543 GHz -63.62 dBm -48.97 dB -8.97 dB
-28.520 MHz -19.010 MHz 200,000 kHz 6.66662 GHz -63.96 dBm -49.30 dB -9.47 dB
-19.010 MHz -10.510 MHz 200,000 kHz 6.68444 GHz -48.21 dBm -33.56 dB -13.51 dB
-10.510 MHz -9.510MHz | 200.000 kHz 6.68450 GHz -48.51 dBm -33.86 dB -13.96 dB
9.510 MHz 10.510 MHz | 200.000 kHz 6.70551 GHz -48.70 dBm -34.04 dB -14.14 dB
10.510 MHz 19.010 MHz = 200.000 kHz 6.70554 GHz -48.72 dBm -34.07 dB -14.04 dB
19.010 MHz 28,520 MHz | 200,000 kHz 6.72352 GHz -63.85 dém -40.20 dB -0.21dB
28.520 MHz 50,000 MHz = 200,000 kHz 6.74252 GHz -63.40 dBm -48.75 dB -8.75 dB
I ) W
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11A-CDD_Ant6_6855

Spectrum

=

Count 100/100

Ref Level 10.00 dBm

Offset 25.52 d8

Mode Sweep

@ 1Rm View

Limit ¢heck
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-80 dBm

CF 6.855 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -15.53 dBm

Standard: None

RBW 200.000 kHz

22:39:08

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -28.230 MHz | 200.000 kHz 6.81062 GHz -63.32 dém -47.78 dB 7.79.dB
-28.230 MHz -18.820 MHz | 200.000 kHz 6.82723 GHz -63.39 dém -47.96 dB -8.44 dB
-18.820 MHz -10.410MHz | 200.000 kHz 6.84456 GHz -48.05 dBm -32.52 dB -12.49 dB
-10.410 MHz -9.410MHz | 200.000 kHz 6.84461 GHz -47.61 dBm -32.28 dB -12.58 dB

9.410 MHz 10.410 MHz | 200.000 kHz 6.86540 GHz -47.86 dBm -32.32dB -12.42 dB
10.410 MHz 18.820 MHz = 200.000 kHz 6.86542 GHz -48.23 dBm -32.79dB -12.79 dB
18.820 MHz 28,230 MHz | 200,000 kHz 6.88321 GHz -63.12 dém -47.59 dB -7.62 db
28.230 MHz 50,000 MHz = 200,000 kHz 6.80151 GHz -52.94 dgm -47 .41 dB -7.41 dB
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Count 100/100

Ref Level 10.00 dBm

Offset 25.45 de

Mode Sweep

[® 1Rm View
Limit Gheck PAES

0 dBf==28:

-10 dBém

-20 dBm

i

-30 dBm jlrr ]\

-40 dBm i Y

-50 dBm " I\

/ N,

-60 dBm — —
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CF 6.855 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -15.74 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50.000 MHz -28.230 MHz 200,000 kHz 6.82475 GHz -63.30 dBm -47.56 dB -7.57 dB
-28.230 MHz -18,820 MHz | 200,000 kHz 6.82690 GHz -63.80 dBm -48.07 dB -8.23dB
-18,820 MHz -10.410 MHz | 200,000 kHz 6.84450 GHz -48.76 dBm -33.03 dB -12.94 dB
-10.410 MHz -9.410 MHz | 200.000 kHz 6.84459 GHz -48.93 dBm -33.19.dB -13.20 dB
9.410 MHz 10.410 MHz | 200.000 kHz 6.86540 GHz -48.45 dBm -32.72dB -12.82 dB
10.410 MHz 18.820 MHz = 200.000 kHz 6.86552 GHz -48.32 dBm -32.59dB -12.49 dB
18.820 MHz 28,230 MHz | 200,000 kHz 6.88303 GHz -63.74 dgm -48.01 dB -8.26 dB
28.230 MHz 50,000 MHz = 200,000 kHz 6.89037 GHz -63.07 dém -47.33 dB -7.33 dB
I ) [T
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11A-CDD_Ant6_6875

Spectrum
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Ref Level 10.00 dBm  Offset 25.47 dB Mode Sweep
Count 100/100

[® 1Rm View
Limit ¢heck PARS
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CF 6.875 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -14.80 dBm RBW 200.000 kHz
Range low | Range Up RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -28.230 MHz 200,000 kHz 6.83821 GHz -63.49 dBm -48.60 dB -8.69 dB
-28.230 MHz -18,820 MHz | 200,000 kHz 6.84698 GHz -63.72 dBm -48.92 dB -9.18 dB
-18,820 MHz -10.410 MHz | 200,000 kHz 6.86456 GHz -47.65 dBm -32.85 dB -12.82 dB
-10.410 MHz -9.410 MHz | 200.000 kHz 6.86461 GHz -47.26 dBm -32.47 dB -12.77 dB
9.410 MHz 10.410 MHz | 200.000 kHz 6.88540 GHz -47.96 dBm -33.17 dB -13.27 dB

10.410 MHz 18.820 MHz = 200.000 kHz 6.88542 GHz -47.99 dBm -33.20dB -13.19 dB
18.820 MHz 28,230 MHz | 200,000 kHz 6.90322 GHz -63.60 dém -48.81 dB -8.83 dB
28.230 MHz 50,000 MHz = 200,000 kHz 6.91530 GHz -562.88 dBm -48.09 dB -8.09 dB
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Count 100/100

Ref Level 10.00 dém  Offset 25.30 d8

Mode Sweep

[® 1Rm View
Limit ¢heck PABS
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CF 6.875 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -15.58 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -28.160 MHz 200,000 kHz 6.83350 GHz -63.78 dBm -48.20 dB -8.20 dB
-28.160 MHz -18.770 MHz 200,000 kHz 6.84701 GHz -64.17 dBm -48.59 dB -8.80 dB
-18.770 MHz -10.390 MHz | 200,000 kHz 6.86461 GHz -48.14 dBm -32.55 dB -12.55 dB
-10.350 MHz -9.360 MHz | 200.000 kHz 6.86461 GHz -48.26 dBm -32.68 dB -12.78 dB
9.390 MHz 10.390 MHz | 200.000 kHz 6.88539 GHz -48.46 dBm -32.88 dB -12.98 dB
10.390 MHz 18.770 MHz = 200.000 kHz 6.88540 GHz -48.45 dBm -32.86 dB -12.86 dB
18.770 MHz 28,160 MHz 200,000 kHz 6.90306 GHz -63.58 dém -48.00 dB -8.13 dB
28.160 MHz 50,000 MHz = 200,000 kHz 6.01833 GHz -62.59 dBm -47.01 dB -7.01 dB
I ) [T
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11A-CDD_Ant6_6895

Spectrum o
Ref Level 10.00 dBm  Offset 25.57 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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CF 6.895 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.53 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -27.800 MHz 200,000 kHz 6.86266 GHz -63.28 dBm -48.75 dB -8.75dB
-27.800 MHz -18,530 MHz | 200,000 kHz 6.86742 GHz -63.53 dBm -49.00 dB -9.28 dB
-18.530 MHz -10.270 MHz 200,000 kHz 6.88465 GHz -46.48 dBm -31.96 dB -11.88 dB
-10.270 MHz -9.270MHz | 200.000 kHz 6.88476 GHz -46.95 dBm -32.42 dB -12.92 dB
9.270 MHz 10.270 MHz | 200.000 kHz 6.90527 GHz -47.61 dBm -33.08dB -13.18 dB
10.270 MHz 18.530 MHz = 200.000 kHz 6.90532 GHz -47.41 dBm -32.88 dB -12.84 dB
18.530 MHz 27,800 MHz 200,000 kHz 6.92263 GHz -62.99 dgm -48.47 dB -8.60 db
27.800 MHz 50,000 MHz = 200,000 kHz 6.02293 GHz -62.86 dBm -48.33 dB -8.33 dB
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Spectrum o
Ref Level 10.00 dBm  Offset 25.37 dB Mode Sweep
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[® 1Rm View
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CF 6.895 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.57 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -28.230 MHz 200,000 kHz 6.86628 GHz -63.67 dBm -48.10 dB -8.10 dB
-28.230 MHz -18,820 MHz | 200,000 kHz 6.86691 GHz -63.89 dBm -48.31 dB -8.49 dB
-18,820 MHz -10.410 MHz | 200,000 kHz 6.88456 GHz -48.71 dBm -33.13 dB -13.10 dB
-10.410 MHz -9.410 MHz | 200.000 kHz 6.88460 GHz -48.68 dBm -33.31dB -13.41 dB
9.410 MHz 10.410 MHz | 200.000 kHz 6.90539 GHz -48.17 dBm -32.60 dB -13.10 dB
10.410 MHz 18.820 MHz = 200.000 kHz 6.90547 GHz -48.44 dBm -32.86 dB -12.81 dB
18.820 MHz 28,230 MHz | 200,000 kHz 6.92291 GHz -63.21 dém -47.63 dB -8.03 db
28.230 MHz 50,000 MHz = 200,000 kHz 6.92523 GHz -63.17 dém -47.60 dB -7.60 dB
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11A-CDD_Ant6_6995

Spectrum o
Ref Level 10.00 dBm  Offset 25.82 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.49 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -28,020 MHz 200,000 kHz 6.95930 GHz -62.66 dBm -47.17 dB -7.17 dB
-28.020 MHz -18,680 MHz 200,000 kHz 6.96699 GHz -63.38 dBm -47.89 dB -7.89 dB
-18.680 MHz -10.340 MHz | 200,000 kHz 6.98466 GHz -47.35 dBm -31.86 dB -11.85 dB
-10.340 MHz -9.340 MHz | 200.000 kHz 6.98466 GHz -47.74 dBm -32.24dB -12.34 dB
9.340 MHz 10.340 MHz |~ 200.000 kHz 7.00533 GHz -47.02 dBm -31.53dB -11.83 dB
10.340 MHz 18.680 MHz = 200.000 kHz 7.00539 GHz -46.76 dBm -31.27 dB -11.22 dB
18.680 MHz 28,020 MHz | 200,000 kHz 7.02299 GHz -64.74 dgm -40.25 dB -0.28 db
28.020 MHz 50,000 MHz = 200,000 kHz 7.03928 GHz -64.28 dém -48.79 dB -8.79 dB
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Ref Level 10.00 dBm  Offset 25.79 dB Mode Sweep
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[® 1Rm View
Limit ¢heck PABS
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CF 6.995 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -16.54 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -29.300 MHz 200,000 kHz 6.94904 GHz -62.54 dBm -46.00 dB -6.00 dB
-29,300 MHz -19.530 MHz | 200,000 kHz 6.96575 GHz -63.31 dBm -46.76 dB -6.82 dB
-19.530 MHz -10.770 MHz 200,000 kHz 6.98405 GHz -51.51 dBm -34.97 dB -14.80 dB
-10.770 MHz -9.770MHz | 200.000 kHz 6.98424 GHz -51.46 dBm -34.92 d -15.22 dB
9.770 MHz 10.770 MHz | 200.000 kHz 7.00572 GHz -50.09 dam -3355dB -14.65 dB
10.770 MHz 19.530 MHz = 200.000 kHz 7.00587 GHz -50.83 dBm -34.29 dB -14.20 dB
19.530 MHz 29,300 MHz | 200,000 kHz 7.02428 GHz -65.24 dém -48.70 dB -8.72 db
29,300 MHz 50,000 MHz = 200,000 kHz 7.027326 GHz -64.16 dém -47.62 dB -7.62 dB
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11A-CDD_Ant6_7095

Spectrum o
Ref Level 10.00 dBm  Offset 25.37 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.65 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -28,310 MHz 200,000 kHz 7.06092 GHz -64.91 dBm -50.26 dB -10.26 dB
-28.310 MHz -18,870 MHz 200,000 kHz 7.06670 GHz -65.44 dBm -50.79 dB -10.80 dB
-18.870 MHz -10.440 MHz | 200,000 kHz 7.08453 GHz -47.80 dBm -33.15dB -13.12 dB
-10.440 MHz -9.440 MHz | 200.000 kHz 7.08460 GHz -47.28 dBm -32.63 dB -13.33 dB
9.440 MHz2 10.440 MHz | 200.000 kHz 7.10544 GHz -48.09 dam -33.44 dB -13.54 dB
10.440 MHz 18.870 MHz = 200.000 kHz 7.10548 GHz -47.96 dBm -33.32dB -13.28 dB
18.870 MHz 28,310 MHz | 200,000 kHz 7.12331 GHz -65.80 dBm 51.15dB -11.16 dB
28.310 MHz 50,000 MHz = 200,000 kHz 7.12842 GHz -65.25 dBm -50.61 dB -10.61 dB
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Spectrum o
Ref Level 10.00 dBm Offset 25.23 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
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CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.82 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -28.230 MHz 200,000 kHz 7.05819 GHz -65.11 dBm -49.20 dB -9.29 dB
-28.230 MHz -18,820 MHz | 200,000 kHz 7.06682 GHz -65.81 dBm -49.99 dB -10.05 dB
-18,820 MHz -10.410 MHz | 200,000 kHz 7.08459 GHz -48.86 dBm -33.04 dB -13.03 dB
-10.410 MHz -9.410 MHz | 200.000 kHz 7.08460 GHz -48.90 dBm -33.08 dB -13.18 dB
9.410 MHz 10.410 MHz | 200.000 kHz 7.10541 GHz -49.16 dBm -33.34dB -1344 dB
10.410 MHz 18.820 MHz = 200.000 kHz 7.10543 GHz -48.90 dBm -33.07 dB -13.06 dB
18.820 MHz 28,230 MHz | 200,000 kHz 7.12319 GHz -65.94 dgm -50.12 dB -10.16 dB
28.230 MHz 50,000 MHz = 200,000 kHz 7.12819 GHz -65.52 dBm -40.70 dB -0.70 dB
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11AX20MIMO_Ant6_5955

Spectrum
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Ref Level 10.00 dBm Offset 25.20 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
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CF 5.955 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.78 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.740 MHz 200,000 kHz 5.91419 GHz -63.11 dBm -47.33 dB -7.33dB
-30.740 MHz -20.490 MHz | 200,000 kHz 5.92431 GHz -63.55 dBm -47.77 dB -7.83 dB
-20.450 MHz -11.250 MHz 200,000 kHz 5.94373 GHz -51.30 dBm -35.53 dB -15.51 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 5.94376 GHz -51.46 dBm -35.68 dB -15.78 dB
10.250 MHz 11.250 MHz | 200.000 kHz 5.96624 GHz -51.88 dam -36.10 dB -16.20 dB
11.250 MHz 20.490 MHz | 200.000 kHz 5.96628 GHz -51.34 dBm -35.56 dB -15.54 dB
20.490 MHz 30,740 MHz | 200.000 kHz 5.98553 GHz -63.88 dém -48.11 dB -8.36 dB
30.740 MHz 50,000 MHz = 200,000 kHz 5.99277 GHz -63.36 dBm -47.59 dB -7.59 dB
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Ref Level 10.00 dBm  Offset 25.22 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
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CF 5.955 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.49 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30,870 MHz 200,000 kHz 5.90547 GHz -63.25 dBm -47.76 dB -7.76 dB
-30,870 MHz -20,580 MHz | 200,000 kHz 5.92426 GHz -63.87 dBm -48.38 dB -8.52 dB
-20,580 MHz -11.290 MHz | 200,000 kHz 5.94364 GHz -51.47 dBm -35.98 dB -15.92 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 5.94374 GHz -50.78 dBm -35.20 dB -15.99 dB
10.290 MHz 11.290 MHz | 200.000 kHz 5.96628 GHz -50.97 dBm -35.48 dB -15.78 dB
11.290 MHz 20.580 MHz | 200.000 kHz 5.96631 GHz -51.08 dBm -35.59dB -15.58 dB
20.580 MHz 30,870 MHz | 200.000 kHz 5.98557 GHz -63.77 dém -48.28 dB -8.64 db
30.870 MHz 50,000 MHz = 200,000 kHz 6.00307 GHz -63.36 dBm -47.87 dB -7.87 dB
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11AX20MIMO_Ant6_6175

Spectrum o
Ref Level 10.00 dBm  Offset 25.42 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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CF 6.175 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.50 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.080 MHz 200,000 kHz 6.12919 GHz -64.23 dBm -48.73 dB -8.73dB
-31.080 MHz -20.720 MHz | 200,000 kHz 6.14411 GHz -64.47 dBm -48.97 dB -9.18 dB
-20.720 MHz -11.360 MHz 200,000 kHz 6.16364 GHz -51.33 dBm -35.84 dB -15.83 dB
-11.360 MHz -10.360 MHz 200,000 kHz 6.16365 GHz -51.79 dBm -36.20 dB -16.39 dB
10.360 MHz 11.360 MHz = 200.000 kHz 6.18636 GHz -51.26 d&m -35.76 dB -15.86 dB
11.360 MHz 20.720 MHz | 200.000 kHz 6.18637 GHz -51.47 dBm -35.97 dB -15.97 db
20.720 MHz 31,080 MHz = 200.000 kHz 6.20598 GHz -64.49 dBm -48.99 dB -0.11de
31.080 MHz 50,000 MHz = 200,000 kHz 6.21857 GHz -63.92 dém -48.42 dB -8.42 dB
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Spectrum o

Ref Level 10.00 dBm  Offset 25.390 dB Mode Sweep

Count 100/100

[® 1Rm View
Limit ¢heck PABS
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CF 6.175 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -15.50 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30,950 MHz 200,000 kHz 6.13121 GHz -64.10 dBm -48.60 dB -8.60 dB
-30,950 MHz -20.630 MHz | 200,000 kHz 6.14419 GHz -64.50 dBm -49.00 dB -9.16 dB
-20.630 MHz -11.320 MHz 200,000 kHz 6.16361 GHz -51.71 dBm -36.21 dB -16.15 dB
-11.320 MHz -10.320 MHz 200,000 kHz 6.16371 GHz -50.84 dBm -35.34 dB -15.84 dB
10.320 MHz 11.320 MHz | 200.000 kHz 6.18632 GHz -50.63 dBm -35.13dB -15.23 dB
11.320 MHz 20,630 MHz |~ 200.000 kHz 6.18633 GHz -51.34 dBm -35.84 dB -15.84 dB
20.630 MHz 30,950 MHz | 200.000 kHz 6.20590 GHz -64.59 dBm -49.09 dB -0.14 dB
30.950 MHz 50,000 MHz = 200,000 kHz 6.22189 GHz -64.17 dém -48.67 dB -8.67 dB
I ) [T
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11AX20MIMO_Ant6_6415

Spectrum o
Ref Level 10.00 dBm  Offset 25.50 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.50 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -30,870 MHz 200,000 kHz 6.36512 GHz -64.13 dBm -48.63 dB -8.63 dB
-30,870 MHz -20,580 MHz | 200,000 kHz 6.38415 GHz -64.63 dBm -49.12 dB -9.15 dB
-20,580 MHz -11.290 MHz | 200,000 kHz 6.40365 GHz -51.24 dBm -35.73 dB -15.68 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.40374 GHz -51.65 dBm -36.15 dB -16.65 dB
10.290 MHz 11.290 MHz | 200.000 kHz 6.42627 GHz -50.20 dBm -34.80 dB -15.30 dB
11.290 MHz 20.580 MHz | 200.000 kHz 6.42630 GHz -50.64 dBm -35.14 dB -15.13 dB
20.580 MHz 30,870 MHz | 200.000 kHz 6.44586 GHz -64.91 dém -40.41 dB -0.42 db
30.870 MHz 50,000 MHz = 200,000 kHz 6.44868 GHz -64.11 dém -48.61 dB -8.61 dB
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Spectrum o
Ref Level 10.00 dBm Offset 25.62 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.15dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.020 MHz 200,000 kHz 6.37830 GHz -63.98 dBm -48.83 dB -8.83 dB
-31.020 MHz -20,680 MHz | 200,000 kHz 6.38403 GHz -64.49 dBm -49.34 dB -9.39 dB
-20,680 MHz -11.340 MHz | 200,000 kHz 6.40360 GHz -51.21 dBm -36.06 dB -16.01 dB
-11.340 MHz -10.340 MHz | 200,000 kHz 6.40367 GHz -51.62 dBm -36.67 dB -16.77 dB
10.340 MHz 11.340 MHz | 200.000 kHz 6.42633 GHz -51.39 dBm -36.24 dB -16.34 dB
11.340 MHz 20.680 MHz = 200.000 kHz 6.42636 GHz -50.79 dBm -35.64 dB -15.63 dB
20.680 MHz 31,020 MHz = 200,000 kHz 6.44590 GHz -64.15 dgém -49.00 dB -0.15 dB
31.020 MHz 50,000 MHz = 200,000 kHz 6.46317 GHz -563.89 dBm -48.75 dB -8.75 dB
I ) [T
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11AX20MIMO_Ant6_6435

Spectrum
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Ref Level 10.00 dBm Offset 25.60 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.17 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30,870 MHz 200,000 kHz 6.38797 GHz -63.98 dBm -50.81 dB -10.81 dB
-30,870 MHz -20,580 MHz | 200,000 kHz 6.40427 GHz -64.52 dBm -51.35 dB -11.50 dB
-20,580 MHz -11.290 MHz | 200,000 kHz 6.42363 GHz -48.91 dBm -35.74 dB -15.67 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.42374 GHz -48.33 dBm -35.15dB -15.65 dB
10.290 MHz 11.290 MHz | 200.000 kHz 6.44625 GHz -48.13 dBm -34.96 dB -15.66 dB
11.290 MHz 20.580 MHz | 200.000 kHz 6.44630 GHz -49.47 dBm -36.30 dB -16.20 dB
20.580 MHz 30,870 MHz | 200.000 kHz 6.46570 GHz -64.26 dém -51.09 dB -11.28 dB
30.870 MHz 50,000 MHz = 200,000 kHz 6.46797 GHz -63.94 dBm -50.77 dB -10.77 dB

11AX20MIMO_Ant7_6435

Spectrum

Ref Level 10.00 dBm Offset 25.62 dB Mode Sweep
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CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.18 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.740 MHz 200,000 kHz 6.39945 GHz -63.95 dBm -50.77 dB -10.77 dB
-30.740 MHz -20.490 MHz | 200,000 kHz 6.40436 GHz -64.30 dBm 51.12dB -11.23dB
-20.450 MHz -11.250 MHz 200,000 kHz 6.42372 GHz -48.17 dBm -34.99 dB -14.96 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.42377 GHz -48.68 dBm -35.70 dB -16.00 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.44619 GHz -48.19 dBm -35.01dB -16.11dB
11.250 MHz 20.490 MHz | 200.000 kHz 6.44627 GHz -48.95 dBm -35.77 dB -15.76 dB
20.490 MHz 30,740 MHz | 200.000 kHz 6.46553 GHz -64.28 dém 51.10 dB -11.35dB
30.740 MHz 50,000 MHz = 200,000 kHz 6.46857 GHz -63.88 dBm -50.69 dB -10.69 dB
I ) W
Date: 16.JUL.2024 23:59:34

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X0N

Page Number

1 A201 of A324



s=amranas. FCC RF Test Report

Report No. : FR461913F

11AX20MIMO_Ant6_6475

Spectrum o
Ref Level 10.00 dBm  Offset 25.35 dB Mode Sweep
Count 100/100
[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -14.81dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50.000 MHz -30,870 MHz 200,000 kHz 6.44179 GHz -64.14 dBm -49.33 dB -9.33dB
-30,870 MHz -20,580 MHz | 200,000 kHz 6.44434 GHz -64.42 dBm -49.61 dB -9.85 dB
-20,580 MHz -11.290 MHz | 200,000 kHz 6.46369 GHz -50.40 dBm -35.50 di -15.57 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.46372 GHz -50.40 dBm -35.50 dB -15.69 dB
10.290 MHz 11.290 MHz | 200.000 kHz 6.48628 GHz -51.36 dBm -36.55dB -16.65 dB
11.290 MHz 20.580 MHz | 200.000 kHz 6.48630 GHz -50.26 dBm -35.55dB -15.55 dB
20.580 MHz 30,870 MHz | 200.000 kHz 6.50577 GHz -64.52 dém -49.71 dB -0.83 dB
30.870 MHz 50,000 MHz = 200,000 kHz 6.51832 GHz -64.16 dém -40.35 dB -0.35 dB
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Ref Level 10.00 dBm  Offset 25.34 dB Mode Sweep
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[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
I i
-20 dBm ] T
-30 dBm R
-40 dBm //J
= \ [~
-50 dBm / \
-60 dBm — .
-70 dBm
-80 dBm
CF 6.475 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.21 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.660 MHz 200,000 kHz 6.43921 GHz -64.13 dBm -48.92 dB -8.92 dB
-30.660 MHz -20.440 MHz | 200,000 kHz 6.44452 GHz -64.64 dBm -49.43 dB -9.63 dB
-20.440 MHz -11.220 MHz | 200,000 kHz 6.46378 GHz -50.26 dBm -35.04 dB -15.04 dB
-11.220 MHz -10.220 MHz | 200,000 kHz 6.46378 GHz -50.56 dBm -35.34 dB -15.44 dB
10.220 MHz 11.220 MHz | 200.000 kHz 6.48620 GHz -50.74 dBm -35.53dB -15.83 dB
11.220 MHz 20.440 MHz | 200.000 kHz 6.48628 GHz -50.88 dBm -35.67 dB -15.61 dB
20.440 MHz 30,660 MHz | 200,000 kHz 6.50539 GHz -64.32 dém -49.11 dB -0.43 dB
30.660 MHz 50,000 MHz = 200,000 kHz 6.51299 GHz -64.12 dém -48.91 dB -8.91 dB
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11AX20MIMO_Ant6_6515
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Ref Level 10.00 dBm  Offset 25.390 dB Mode Sweep
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[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -14.54 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31,880 MHz 200,000 kHz 6.48265 GHz -64.17 dBm -49.64 dB -9.64 dB
-31.880 MHz -21.250 MHz | 200,000 kHz 6.48327 GHz -64.52 dBm -49.98 dB -10.14 dB
-21.250 MHz -11.630 MHz | 200,000 kHz 6.50323 GHz -51.94 dBm -37.40 dB -17.28 dB
-11.630 MHz -10.630 MHz | 200,000 kHz 6.50338 GHz -51.61 dBm -37.07 dB -17.17 dB
10.630 MHz 11.630 MHz | 200.000 kHz 6.52661 GHz -52.26 dBm -37.72dB -18.02 dB
11,630 MHz 21,250 MHz | 200.000 kHz 6.52668 GHz -52.58 dBm -38.04 dB -18.01 dB
21.250 MHz 31,880 MHz = 200.000 kHz 6.54688 GHz -64.73 dém -50.19 dB -10.19 dB
31.880 MHz 50,000 MHz = 200,000 kHz 6.55497 GHz -563.85 dBm -40.31 dB -0.31dB
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Ref Level 10.00 dBm Offset 25.31 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm fr 1'\
-30 dBm T T
-40 dBm
~1 -
-50 dBm / .\
-60 dBm —7 N
-70 dBm
-80 dBm
CF 6.515 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.09 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.740 MHz 200,000 kHz 6.46729 GHz -63.83 dBm -48.74 dB -8.74 dB
-30.740 MHz -20.490 MHz | 200,000 kHz 6.48463 GHz -64.15 dBm -49.06 dB -9.49 dB
-20.450 MHz -11.250 MHz 200,000 kHz 6.50375 GHz -50.75 dBm -35.66 dB -15.65 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.50375 GHz -50.48 dBm -35.30 dB -15.49 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.52625 GHz -51.13 d&m -36.03dB -16.14 dB
11.250 MHz 20.490 MHz | 200.000 kHz 6.52630 GHz -50.78 dBm -35.68 dB -15.65 dB
20.490 MHz 30,740 MHz | 200.000 kHz 6.54558 GHz -64.65 dém -40.55 dB -0.74 db
30.740 MHz 50,000 MHz = 200,000 kHz 6.56436 GHz -64.15 dém -40.06 dB -0.06 dB
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